
Group: 11LD

Engine: 11LD 535-3   Drawing: A

INTAKE AND EXHAUST

POS. CODE DESCRIPTION Qty

  5 7565.007 washer diam. 8 1

  6 1770.004 bolt M 8 X 1,25 X 20 1

  7 5460.217 eXhaust muffler 1

  8 6927.128 muffler guard 1

 13 2135.093 cap 1

 14 4490.086 gasket 1

 15 1770.006 bolt M 8 X 1,25 X 25 2

 16 3240.018 nut M 8 1

 17 9170.018 muffler end  (d.36,5/38) 1

 18 5496.182 polyureth.filtering element 1

 21 3700.337 air cleaner with cap 1

 22 3240.018 nut M 8 3

 23 7565.007 washer diam. 8 3

 24 6780.008 stud M 8 X 20 (32) 1

 25 4420.020 inlet manifold gasket 3

 26 3781.069 flange h= 8 mm  d=50 mm 1

 27 2486.043 inlet manifold 1

 28 7565.007 washer diam. 8 6

 29 3240.018 nut M 8 6

 30 6780.008 stud M 8 X 20 (32) 2

 31 7625.061 washer diam. 8,4 2

 32 3240.163 nut M  8 2

 34 9170.018 muffler end  (d.36,5/38) 1

 35 1261.056 seal ring 1

 36 5496.183 filtering element 1

 37 9400.094 tube   mm   365 1

 38 4776.029 gasket 1

 42 4500.079 eXhaust gasket 1

 51 4115.048 hook 2

 54 4420.019 eXhaust manif.gasket 3

 55 4500.079 eXhaust gasket 1

 56 3240.163 nut M  8 6

 57 4500.079 eXhaust gasket 1

 58 6300.018 plate 1

 59 6780.008 stud M 8 X 20 (32) 2

 60 3240.163 nut M  8 2

 61 7301.036 connection M 16 X 1,5 1

 66 2486.046 eXhaust manifold 1

 67 6300.018 plate 1

 68 6780.008 stud M 8 X 20 (32) 2

 69 3240.163 nut M  8 2

 70 6927.172 muffler guard 1

 83 5460.291 muffler with horiz.inlet flange 1

 85 9170.052 muffler end  (diam. 39,5/42) 1

 91 1770.042 bolt M 8 X 1,25 X 10 3

 92 7565.007 washer diam. 8 3

printed by LOMBARDINI:   11/08/2010  -      1



Engine: 11LD 535-3  Drawing: A

printed by LOMBARDINI:   11/08/2010


